
Model No.DHS630 165MM CORDLESS CIRCULAR SAW



Model No.DHS630 165MM CORDLESS CIRCULAR SAW

Item 
No. Parts No. Description

Interc
hang
eabilit
y

Q'ty New/
Old Note1 Note/∕

001 121/∕3471 HANDLE CO-ER COMPLEVE 1

C10 /∕6300573 RUTTER PIN 6 1

00/∕ 622B0B7B VERMINAL 1

003 21866273 LOC9 OKK LE-ER 1

002 65063171 SWIVCH 1

005 /∕3126878 COMPRESSION SPRINF 2 1

006 21866571 SWIVCH LE-ER 1

004 6/∕0/∕5473 CONVROLLER 1 G

C10 6/∕005874 SWIVCH UNIV 1 G

00471 6/∕0F4375 CONVROLLER * 1

C10 6/∕005874 SWIVCH UNIV 1

00B /∕3126878 COMPRESSION SPRINF 2 1

008 1208B271 MOVOR HOUSINF COMPLEVE 1

C10 /∕6300573 RUTTER PIN 6 1

010 /∕6588576 VAPPINF SCREW 2<1B 4

011 B15X6074 DHS630 NAME PLAVE 1

01/∕ 623BB878 TRUSH HOLDER 1

013 /∕6588576 VAPPINF SCREW 2<1B /∕

012 25/∕4B472 REAR CO-ER 1

015 62382173 TRUSH HOLDER CAP /∕

016 18223576 CARTON TRUSH CT7221 1

014 623BB/∕73 TRUSH HOLDER 1

01B 811/∕5B75 PAN HEAD SCREW M5<35 3

018 /∕660/∕672 VAPPINF SCREW TIND CV 2<1/∕ 1

0/∕0 25/∕48075 DUCV 1

0/∕1 25/∕4B870 TLADE CO-ER 1

0/∕/∕ /∕66/∕8/∕73 VAPPINF SCREW 2<65 /∕

0/∕3 63B54173 JO9E UNIV 1

0/∕2 25/∕4B57B TAKKLE PLAVE 1

0/∕5 /∕660/∕672 VAPPINF SCREW TIND CV 2<1/∕ 1

0/∕6 33182470 PIPE 6 1

0/∕4 /∕660/∕076 VAPPINF SCREW 2<1/∕ 1

0/∕B /∕4/∕/∕4073 LE-ER 38 1

0/∕8 /∕100/∕37/∕ TALL TEARINF 6/∕4DDW 1

030 518/∕BB76 ARMAVURE ASSEMTLJ 1B- 1

D10 INC. /∕8Y31Y3/∕

031 /∕21B6875 KAN 55 1

03/∕ /∕1005174 TALL TEARINF 608LLT 1

033 3226B173 SHAKV LOC9 1

032 /∕3311476 COMPRESSION SPRINF 6 1

035 /∕6625B75 HE<.SOC9EV HE<.TOLV M6<1B 1

036 /∕/∕22/∕172 OUVER KLANFE /∕B 1

034 /∕/∕221475 INNER KLANFE /∕B 1

03B /∕5483B7/∕ REVAININF RINF,E<V( WR7/∕6 1

038 /∕641/∕471 KLAV WASHER /∕6 1

020 25/∕48173 SAKEVJ CO-ER 1

021 /∕31B4270 VENSION SPRINF 2 1



02/∕ 32524078 VHIC9NESS RINF 1

023 3/∕621076 SPINDLE 1

022 8111/∕B7B P.H.SCREW M2<16 WIVH WR 2

025 1208B373 TEARINF TO< COMPLEVE 1

C10 /∕6300/∕78 RUTTER PIN 2 1

026 22/∕12170 FAS9EV 1

024 /∕100687B TALL TEARINF 6800DDW 1

02B /∕B5B2475 TEARINF REVAINER 127/∕3 1

028 /∕54/∕B273 RINF 10 1

050 /∕/∕448170 HELICAL FEAR /∕2 1

051 8610067/∕ REVAININF RINF S710 1

05/∕ /∕6/∕15571 RUTTER RINF 10 1

053 /∕6436874 KLAV WASHER 11 1

052 /∕1101/∕70 TALL TEARINF 606)) 1

055 /∕/∕44147/∕ HELICAL FEAR 14 1

056 /∕/∕664674 HELICAL FEAR 38 1

054 /∕53B/∕374 KLAV WASHER 4 1

05B /∕6206270 HE<.NUV M6 1

058 /∕66/∕/∕870 H.S.SEV SCREW,CUP POINV(M5<B 1

060 12100/∕7B TLADE CASE COMPLEVE 1

C10 /∕1385376 O RINF /∕2 1

061 /∕6/∕51175 RUTTER SLEE-E 6 1

06/∕ /∕651157/∕ Z PAN HEAD SCREW M5 1

063 25/∕4B676 CONNECVOR TO< 1

062 25/∕4BB7/∕ CO-ER 1

065 /∕6602/∕76 VAPPINF SCREW TIND CV 2</∕0 1

066 63168276 LED CIRCUIV 1

064 86101273 SVOP RINF E7B 1

06B /∕4/∕/∕6076 LE-ER 55 1

068 /∕655857/∕ HE<.TOLV M6<B5 1

040 /∕53B0271 KLAV WASHER 6 1

041 3262447B COLLOR 1

04/∕ 31B/∕2578 DEPVH FUIDE 1

043 3262447B COLLOR 1

042 8/∕/∕1347/∕ HE<. SOC9EV HEAD TOLV M2</∕0 1

045 325B4671 REAR ANFULAR FUIDE 1

046 /∕5/∕1/∕676 HE<. LOC9 NUV M274 1

044 /∕562B070 SHOULDER PIN 674 1

04B 86101/∕74 SVOP RINF E76 /∕

048 25316571 LOC9 LE-ER /∕

0B0 /∕6554176 HE<. TOLV M6<10 /∕

0B1 /∕335867B VORSION SPRINF 11 /∕

0B/∕ /∕562B070 SHOULDER PIN 674 1

0B3 /∕6504/∕72 Z PAN HEAD SCREW M5 1 G

0B371 /∕6511B76 Z PAN HEAD SCREW M5 O 1

0B2 32558078 ANFULAR FUIDE 1

0B4 /∕5/∕1037B HE<. LOC9 NUV M57B 1

086 /∕6540B75 VHUMT SCREW M6</∕0 1

084 82/∕1517/∕ SPRINF WASHER 6 1

08B 82115178 KLAV WASHER 6 1

088 /∕6603875 H.S.SEV SCREW,KLAV POINV( M6<
6

1



100 31051170 TASE 1 G

10071 3108317B TASE * 1

101 /∕6603875 H.S.SEV SCREW,KLAV POINV( M6<
6

1

103 /∕66/∕0B7B H.S.SEV SCREW,CUP POINV(M6<B 1

102 8111087/∕ PAN HEAD SCREW M2<B 1

105 25033374 VOP FUIDE 1

106 /∕6540B75 VHUMT SCREW M6</∕0 1

104 82/∕1517/∕ SPRINF WASHER 6 1

10B 82115178 KLAV WASHER 6 1

108 /∕5203173 WOODRUKK 9EJ 3 1

A01 1620857B FUIDE RULE 1

A0/∕ 4B3/∕037B HE<. WRENCH 5 1

A03 D7/∕6630 V.C.V.SAW TLADE 165</∕0<16V 1 G

A0371 D751048 V.C.V.SAW TLADE 165</∕0<16V O 1

A02 1823127B DUSV NO))LE SEV 1

C10 /∕654427/∕ VHUMT SCREW M2<18 1

C/∕0 /∕5450/∕78 SLEE-E 5 1

C30 /∕138547B O RINF /∕ 1

E01 6BB1637B LINE KILVER 1

E0/∕ 6BB14/∕74 LINE KILVER 1

K01 18812070 FUIDE RAIL 1000 SEV 1

K107/∕ 184/∕5/∕73 FUIDE RAIL ADAPVER SEV O 1

K1173 184/∕6470 TAVVERJ TL1B20T SEV O 1

K1/∕73 184/∕6572 TAVVERJ TL1B20T SEV O 1

K1373 184/∕4375 TAVVERJ TL1B20T SEV,/∕PIECES( O 1

K1273 184/∕6470 TAVVERJ TL1B20T SEV O 1

K1573 184/∕6572 TAVVERJ TL1B20T SEV O 1

K167/∕ 186/∕3570 TAVVERJ TL1B15N SEV O 1

K1471 18622871 TAVVERJ TL1B15N SEV O 1

K1B7/∕ 18622871 TAVVERJ TL1B15N SEV O 1

A05 GGGDC1BRC DC1BRC KASV CHARFER 1

A06 182/∕0275 TAVVERJ TL1B30 SEV /∕ G

A0671 182/∕0275 TAVVERJ TL1B30 SEV O /∕ G

A067/∕ 18460076 TAVVERJ TL1B30T SEV * /∕ G

A0673 18460076 TAVVERJ TL1B30T SEV O /∕

A04 B/∕288571 PLASVIC CARRJINF CASE 1

C10 16/∕31572 LAVCH /∕

C/∕0 25/∕13473 HANDLE 1

C30 253/∕/∕871 VHUMT SCREW M1/∕<B 1

A0B B03EB478 DHS630RKE PLASVIC CASE LATEL /∕

A08 2501/∕B7B TAVVERJ CO-ER 1

A04 B/∕155/∕76 CONNECVOR PLASVIC CASE ,VJP
E2(

1

C10 2538427B LAVCH 2

A0B B346357/∕ INNER VRAJ 1

A10 B03EB275 DHS630RKX INDICAVION LATEL 1

A11 B03EB671 DHS630RKX PLASVIC CASE LATEL /∕

A10 B03EB374 DHS630)X INDICAVION LATEL 1

A11 B03EB573 DHS630)X PLASVIC CASE LATEL /∕

Please state Parts No. when yo+r order. Print Date /∕2/10//∕0/∕3


